הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 

	תאריך:
	10.01.2014

	שם תכשיר ומספר רישום:
	Actilyse 50 mg 

059 55 26312

Actilyse 20 mg

136 78 31438

	שם בעל רישום:
	בורינגר אינגלהיים ישראל בע"מ


טופס זה מיועד לפרוט ההחמרות בלבד!
	 ההחמרות המבוקשות

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	4.2 Posology and method of administration


	Treatment must be performed by a physician specialised in neurological care. (See sections 4.3 and 4.4)

	Treatment must only be performed under the responsibility and follow-up of a physician trained and experienced in neurovascular care. see sections 4.3 and 4.4


	4.3 Contraindications


	
	
Generally in all indications Actilyse should not be administered to patients with known Hypersensitivity to the active substance alteplase, gentamicin (a trace residue from the manufacturing process) or to any of the excipients listed in section 6.1.


	4.4 Special warnings and  precautions for use


	
If an anaphylactoid reaction occurs, the infusion should be discontinued and appropriate treatment initiated.
Special warnings / conditions with a decreased benefit/risk ratio:

Compared to other indications patients with acute ischaemic stroke treated with Actilyse have a markedly increased risk of intracranial haemorrhage as the bleeding occurs predominantly into the infarcted area. This applies in particular in the following cases:


	Hypersensitivity

No sustained antibody formation to the recombinant human tissue-type plasminogen activator molecule has been observed after treatment. There is no systemic experience with re-administration of Actilyse. Anaphylactoid reactions associated with the administration of Actilyse are rare and can be caused by hypersensitivity to the active substance alteplase, gentamicin (a trace residue from the manufacturing process) or to any of the excipients. The stopper of the glass vial with Actilyse power contains natural rubber (a derivative of latex) which may cause allergic reactions. 
If an anaphylactoid reaction occurs, the infusion should be discontinued and appropriate treatment initiated.

Patients receiving oral anticoagulant treatment:

The use of Actilyse may be considered when dosing or time since the last intake of anticoagulant treatment makes residual efficacy unlikely confirmed by appropriate test(s) of anticoagulant activity for the product(s) concerned showing no clinically relevant activity on the coagulation system (e.g. INR≤ 1.3 for vitamin K antagonists or other relevant test(s) for other oral anticoagulants are within the respective upper limit of normal). 

Special warnings / conditions with a decreased benefit/risk ratio:

Compared to other indications patients with acute ischaemic stroke treated with Actilyse have a markedly increased risk of intracranial haemorrhage as the bleeding occurs predominantly into the infarcted area. ….with later time-to-treatment from onset of stroke symptoms the net clinical benefit is reduced and may be associated with a higher risk of ICH and death compared to patients treated earlier. Therefore, the administration of Actilyse should not be delayed.



	4.8 Undesirable effects


	
	Haemorrhage

Uncommon:

ear haemorrhage 




מצ"ב העלון, שבו מסומנות ההחמרות המבוקשות על רקע צהוב
